
 
 

FIJI 
WATER AND SEWERAGE DEPARTMENT 

 
TAMAVUA WATER SAFETY PLAN 

 

          
 

15-10-2008 
 

Water and Sewerage Department, Suva, Fiji 

 

 

Author/ Consultant: Davendra Nath – (SOPAC/WHO) 

 
 
 



 2 

 

 

Acknowledgement 

 
 
 
This is to acknowledge the contribution, support and commitment of the following: 
 

Hon. Minister of Finance, National Planning, Sugar Industries and Public Utilities 
                           [Water and Energy] 
 

AND 
 

Mr. Taito Delana, Acting Director, of Water & Sewerage Department, Suva, Fiji 
 
Without their support, the programme would not have been a success. 
 
The Department also wishes to acknowledge the contribution of: 
 
         Mr. S.Yanuyanurua, Divisional Water Engineer, Central/Eastern, DWS 
[...]
 Chemical mixing (Alum, Soda Ash, Copper Sulphate) is done at the 
Flash mixer  

 Sedimentation and Coagulation is done at the two clarifiers. 

 Rapid sand filtration is done by eight filter beds available. 

 Chlorine and lime dosing is done via an injector at the main line, prior to 
distribution. 

 
 

 
Storage and Distribution 

 
 Distribution is by gravity feed and to the city of Suva and Lami Town 

 Supply rate is 60 Mega Litres per day of treated water.    

 Water is pumped and stored in 12 reservoirs along the distribution 
network and at clear water reservoir at Tamavua. 

 Distribution of mains line is of 150-600 diameter iron and PVC pipes. 

 All consumers are metered and water charges are imposed. 

 Untreated water is also stored at MSR at Tamavua. 
 

 



 22 

Figure 5:         Tamavua Water Supply Schematic 
 

  

                                      Waimanu River 

 
                                                

  
 

    HEADWORKS  

 

 

  
 1             2             3 

 
Savura     Pumping Station 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
MSR 

 

Copper Sulphate  
 

 

Soda Ash 
 

Alum 

 

Clear Water Channel 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 

   Lime  

   

   Chamber 
 

  

 

                                                                                                                                                                  Distribution

Screens 

                              

 

3 

                   Rapid          Sand            Filters 

               Clarifiers / Sedimentation Tanks 

Pumping Station 

Chlorine 

Gas 
Chlorine 

Injector 

LIME 

Back-
wash 

Effluent 

to 

Creek 

1  
2  

   4    5    6   7    8 

1  

2  

 

 
Savura Creek 

 

 2 

                                Raw Water Channel 

Tamavua  

Reservoir 



 23 

 
 
Figure 6 - TREATMENT PROCESS TAMAVUATREATMENT PLANT 
 

 
 
 
 
 
                                                                           Removes leaves, sticks, fish and  
                                                                           other debris       
 

 
                                                                           Kills most disease causing organisms 
                                                                           & Helps control taste and odour                   
                                                                           causing substances                       

                      
     
                                                                           Causes very fine particles to clump 
                                                                           together into larger particles  
 
 
 

                                                            Mixes chemicals with raw water 
                                                                   containing fine particles that will not 

                                                          readily settle or filter out water 
 
 
                                                                            Gathers together fine, light particles 
                                                                            (floc) to aid the sedimentation and 
                                                                            filtration process. 
 

                                                         Settles out larger suspended  
          particles. 
 
                                                                            Filters out remaining suspended  
                                                                            particles 
 
                                               
                                                                            Kills disease causing organisms 
                                                                            Provides chlorine residual for  
                                                                            distribution system.  

 
 

                                                       Provides chlorine contact time   
 

 
 

RAW 

WATER 

SCREENS 

RAW WATER CHANNEL 

 

COAGULATIO/ 

FLOCCULATION  

SEDIMENTATION 

FILTRATION 

POST 

CHLORINATION

N 

PRE- 

CHLORINATION 

CHEMICALS 

CHEMICALS 

CLEAR WATER WELL 

FINISHED WATER 



 24 

 

Figure 7 - Flow Chart for Tamavua Water Supply System 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

er beds x  

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 
 

 

1 

Source: Waimanu River 

Screens 

Pumping Station 

 

Raw Water Channel@ Treatment Plant – pre chemical dosing 

 

Sedimentation @ the clarifiers x 2 

 Gravity 

3 

Tamavua Reservoir 

Distribution 

Pumped to Pipe network 

and Storage Reservoir 

   Sand 

4 

   Filters 

5 

Rapid  

2 

Post Chemical Dosing 

Chlorination/ Lime Addition 

Savura Catchment 

       Headworks 3 

Savura Pumping Station 

                                                           Clear Water Channel 

Savura Dam 

 

6 
 

7 

 

8 

Nagatugatu 

Mead Road 

Toorak 

Lami 

Shipping 

Coloi-Suva 

Flagstaff 

 



 25 

1.10.1 Catchment and Intake 
 
The source for the Tamavua water supply is the Waimanu River, which is a tributary of the Rewa 
River and Savura Creek and 3 headwork catchments.  
 

 Waimanu Catchment  
 
The Waimanu pumping station is located on the Waimanu River about 6.7 km from Tamavua 
Plant. The three electrical pumps are run continuously to pump the water to the Headworks 3 and 
from the Headworks the water flows by gravity to the plant. Some villages are situated along the 
river upstream from the Waimanu intake area. During periods of heavy rainfall, waste runoff 
and/or seepage into the Waimanu River is almost certain. 
 
Farm runoff, especially fertilizer, pesticides and animal waste, are also a major concern within the 
Waimanu Catchment. Presently there is no catchment management plan and the stakeholders 
are not committed for the improvements due to lack of expertise and resource constraints. 

 
Clearing of forest areas to convert land for farming is a contributor to increased sedimentation in 
the river. Increased sedimentation due to logging activities and large-scale deforestation within 
the catchment leads to periodic high levels of turbidity, which causes stress on the functions of 
the treatment plant. 
 
Flooding events are quite common within the Waimanu River catchment. During periods of heavy 
rainfall, which is a common event in the Central-Eastern Division, the quality of raw water quickly 
deteriorates into heavily turbid (“muddy”) water. 
 
Although drought is an uncommon event in the Central-Eastern Division, it can have a major 
impact on the quantity of water available for the water supply. One major problem noted is the 
siltation in the headworks that has blocked about 50% of the water holding capacity. 
 

 Savura Catchment 
 
The second source of water for Tamavua is the Savura creek and catchment from headwork 1 
and 2. The main raw water intake is located approximately 3km from the Savura pumping station. 
Raw water pipeline runs for about 8 km from river and creeks and enters the intake chamber and 
flows through metal gratings/screens, which remove large debris and organic matter.  
 

 Savura Pumping Station 
 
The raw water pipelines come from the direction of Savura Creek Pumping Station and from the 
Main Service Reservoir (MSR) .There is also a pipe that goes out from the plant to fill the MSR. 
Presently the MSR is not fully utilised and is under improvement works. 
 
Savura pumping station is located downhill about one km from Tamavua Treatment Plant and 
three electrical pumps are used to pump the water from Headworks 1, 2 and the Savura creek. 
The three pumps are continuously operated and if one breaks down then there is a short supply 
of water to the plant. A new 600mm pipe line has been laid from headwork three to the plant but 
the other existing pipes are 300 and 375 mm in use. An additional pump should be provided at 
Savura pumping station for emergencies. 
 
 
 



 26 

1.10.2 Treatment 
 
Tamavua Water Treatment Plant is a Peterson Filter Plant and was commissioned in two stages. 
The first in 1962 and the second in 1972 when four more filters were added to bring the capacity 
to 45 MLD. The plant is currently operated at 60 MLD due to the increased water demand.  
 
Raw water is obtained from a number of sources as follows: 
 

 Two small dams, called Headworks 1 and 2, the output of which are manifold together and 
flow in a common pipeline to the Water Treatment Plant (WTP). Due to limited pipeline 
capacity the flow is boosted by diverting the flow from these sources into the wetwell of 
Savura pumping Station, from where it is pumped to the WTP. 
 

 The third dam, Headwork 3, which is fed by gravity to the WTP. Inflow to the headwork 3 
is normally by gravity from the Headworks catchment but is supplemented at times by 
pumping from the Waimanu River, using upper Waimanu pumping station. Headwork 3 
then provides services as a pre-settling pond and flow buffering tank. 

 

 The cascades weir forms a low dam on Savura Creek and is the primary feed to Savura 
Creek Pumping Station wetwell, from where it is pumped to the WTP. 

 

 The upper Waimanu pumping station draws water from the Waimanu River and pumps 
usually to Headworks 3. By operating line valves it is also possible to pump directly from 
upper Waimanu pumping station to the WTP; a surge tank on the delivery line facilitates 
this mode of operation.  

 

 At certain times, a supplementary supply is obtained by pumping directly from the low 
reaches of Savura Creek and into the wet well of Savura creek pumping station. The site 
of this source is tidal, often of low quality and susceptible to saline contamination. 
 

 The original design of the plant provided for surplus incoming water to be diverted to 
storage in the Main Storage Reserve (MSR) situated on higher ground near princess road 
Tamavua. Water from MSR would then be drawn back into the plant as required to make 
for any shortfalls. The MSR has been out of service for some time due to leakages and 
maintenance. 

 
 
The chemical quality and colloidal characteristics of raw water entering the Tamavua WTP is, 
therefore, highly variable and subject to rapid change. Pipes from Savura Creek pumping station, 
from Headworks 3 and from MSR all enter the plant at the head of the inlet channel. Some enters 
the channel directly and some via an inlet weir box. 
 
There is full conventional treatment of water with pre and post chemical dosing. Continuous 
monitoring is done at plant to maintain the effective treatment of the water prior to human 
consumption. 
 

 
 

 

 

 



 27 

 

 

Figure 8 - Site Plan - Tamavua Treatment Plant 

 

 
Davendra Nath- 2008 

 
      Treatment Plant 

p 

trteat 

tttt 

 tretttTatp 

F        Filters 8 

 

 

 

 

 

 

 
 

Tamavua Clear Water 

Reservoir 

 

 

 

 

 

 

W

a 

i 

l 

o

k

u 

 

R

o 

A 

d 

 

 

 

 

 

 

 

 

 

 

 
 

Office 

          Main Office 

        Office Buildings 

                Storage and Bulk Store 

 

 

 
BuBb 

Gate 

               Naranji Street 

BBa Backwash waste water and sludge to the Creek 

Clarifiers 2 

From Waimanu and 

Headworks 3 

From 
Savura 

Pumping 

Station 

Driveway 

Main Gate 

 

MSR 



 28 

 

 
1.10.3 Raw Water Inlet Channel 

 
At the Raw Water Channel three chemicals namely Copper Sulphate, Sodiuam carbonate and 
Aluminium Sulphate are added to assist in the process of sedimentation. Alum is added as to 
facilitate coagulation, while copper sulphate is added to control algae growth and Soda Ash is 
added for pH correction. 
 
There is manual mixing of copper sulphate (25kg) at the raw water channel by pouring of 
chemical into a plastic container. All the three chemicals are well mixed in the raw water channel 
through the water velocity. The water then enters the two clarifiers. Provision of a chemical  
mixing tank would enable coagulation and flocculation to be optimised and also provide improved 
mixing of the various source waters ahead of the process. No specialised flash mixing equipment 
is provided for at Tamavua plant. There is no plant inlet water flow measurement device at WTP. 
The Tamavua WTP has no purpose built flash mixer. All chemicals are dosed by free discharge 
from the open end of a pipe or hose and rely on general turbulence within the inlet channel to 
achieve dispersion. Dispersion in this manner is too slow for effective coagulation. 
 

 
 Copper sulphate/Alum/Soda dosing at Raw 
 Water channel   

                                        
 

 
 

Rapid Sand Filters 8 –Tamavua   Plant                           One of the two clarifiers –Tamavua Plant 
 

Jar Testing for Correct Chemical Dosing  



 29 

1.10.4 Chemical dosing  
 

Table 8- Raw Water chemical dosing 

 

Chemical 
Solution 
Strength Dosing Range Pump Rate (at 60MLD) 

Alum 
10% 
20% 

10-50 mg/L 
455- 2290 L/hr 
225- 1145 L/hr 

Soda Ash 
        
        10% 

2 – 30 mg/L 90 – 1375 l/hr 

Copper Sulphate  
1-3 mg/L 

Only if algae is present in the 
raw water 

 
 
Chemical dosing is not automated at present at Tamavua. Dosing pumps have constant   speed 
motors and the only adjustment is manual, on stroke length. Thus dosing rate turndown is less 
than about 6:1. The need for adjustment is determined largely by instinct and judgement of the 
plant operator in accordance to changes in flow rate and in raw water characteristics. Normally 
the dosing rate depends on 60 MLD of treated water outflow. 
 
Dosing of alum and soda ash consists of dribbling chemical solutions onto the surface of the raw 
water as it enters the raw water channel. The practice is not appropriate as it prevents the 
coagulant reacting fully with the suspended solids and colloids in the raw water. It also leads to 
the formation of stable, quasi-floc species which are not able to react with polyelectrolyte and 
pass through clarifiers and filters. These un-reactable solids contribute to filter bed degradation 
through mud-balling and blinding as well as degrading final water quality. To avoid forming such 
uncreative flocs the method of dose injection requires upgrading to enable truly rapid dispersion 
to be achieved (Harrison Grierson Report 2003). 
 
 

Table 9 - Chemicals added in the purification processes at Tamavua Treatment Plant: 

 

Chemicals Process Benefits 
Aluminium Sulphate (Alum) Helps in the process of Coagulation 

 
Sodium Carbonate (Soda Ash) Adjusts the Alkalinity and Acidity of Water 

 
Hydrated Lime pH and acidity of Water 

 
Copper Sulphate Controls the growth of Algae 

 
Chlorine  Disinfectant – kills germs(bacteria) 

 
Fluoride  Prevents tooth decay 

 

 
 
 
 

 



 30 

Table 10 – TAMAVUA TREATMENT PLANT WATER SAMPLING RECORD 

DATE SAMPLED- 30/06/08 
 

Raw Water  
 

     

Parameters     12 MN      4 am      8 am   1200 MD 4 pm 8 pm 
Plant inflow(m3/hr) 2516 1886 2540 2554 2517 2507 
Colour 10 10 10 10 10 10 
Alkalinity 3 3 3 3 3 3 

 
Turbidity  2.36 2.45 2.39 2.21 2.32 2.64 
PH 7.1 7.1 7.1 7.1 7.1 7.1 

 
Temp  *C 23 23 23 23 23 23 
 
Chemical Dosing 

      

Alum (g/m3 0r ppm) 10 10 10 10 10 10 
Soda Ash 2 2 2 2 2 2 

 
Copper Sulphate 0.8 0.8 0.8 0.8 0.8 0.8 
 

Filter Channel 
      

PH 6.7 6.7 6.6 6.6 6.7 6.7 
Turbidity  2.09 2.15 2.11 2.08 1.96 1.78 

 
 

Treated Water 
      

Colour  5 5 5 5 5 5 
 

Alkalinity  3 3 3 3 3 3 
Turbidity  1.78 1.91 1.91 1.78 0.94 0.82 
PH - Plant 7.8 7.8 

 
7.8 7.8 7.8 7.8 

PH – Treated water 7.5 7.5 7.5 7.5 7.5 7.5 
Temp *C 2.4 2.4 2.4 2.4 2.3 2.3 
Lime Dose GM3 4.0 4.0 

 
4.0 4.0 4.0 4.0 

Chlorine Dose GM3 1.2 1.2 1.2 1.2 1.2 1.2 
Plant Residual 
(Chlorine) 

1.1 1.2 0.9 0.9 1.0 1.0 

Reservoir Residual 0.9 0.9 0.9 0.9 0.8 0.8 
Flouride  S/D      

Note: Samples taken by the Plant Operator during the Shift at 4 hour intervals – 31/08/08 

 

 
 

 

 

 

 

 



 31 

Table 11 - Chemical test done at the Tamavua Treatment Plant  

 

Type of Test Equipments Used 
 

Residual chlorine Lovi Bond colour comparator with Plain test Tablets 
 

Turbidity  HACH Brand 2100p Turbidity Meter 
 

Jar test One litre glass jars  with alum solution 
 

pH test Screen methyl orange 10 drops, colour matching 
Lovi Bond (Nasselerise) 

 
 
1.10.5 Clarifiers. 

 
Water from the raw water channel flows directly into the two sedimentation tanks (clarifiers). Here, 
suspended and dissolved solids are extracted from the water. Flow to each clarifier is controlled 
by inlet valve located at the base of individual chambers. 

 
There are two clarifiers of 26m diameter and 6.3 m depth with 45* sloping sides and level floor. 
Each clarifier has one central scraper drive system. Scrapper is a half-span suction type 
swivelling on a bush pivot embedded in the concrete floor. Sludge is sucked in through 18mm 
orifices under the suction pipe and directed through the bush pivot to the underground pipe and 
out via a 75mm telescopic valve. Each clarifier also has 2 units of flocculation drives placed off-
centre. The flocculator paddles are steel plates in picket fence arrangement. Inlet is by a concrete 
pipe leading to a concrete ring channel. Raw water flows out of orifices 150mm diameter from the 
sides as well as bottom of the channel into the flocculation zone. 
 
Both clarifiers are impeded by insufficient attention to sludge bleeding. Sludge collection in the 
clarifiers is by means of a rotating suction pipe, rather than the scrapper type. Although the 
operators refer to the sludge blanket, of these clarifiers are of not the sludge blanket type and 
have no means of removing sludge except from the bottom, through the bleed pipes. The 
clarifiers are set up for manual operation of the sludge bleeds but this should be done more 
frequently than it is now. Failure to attend to timely bleeding of sludge causes excessive strain on 
the sludge collector and associated drive mechanisms, and probably exacerbates floc carryover. 
 

1.10.6 Filters 

 
After the process of sedimentation, water is fed into a series of rapid sand filters, which removes 
fine solid particles and some micro-organisms such as protozoa (Giardia or Cryptosporidium) and 
certain bacteria as well. There are 8 constant-level type sand filters. The filters are 9.14 m x 
4.57m filtration area with a fine sand depth of 610mm. The sand is reported to have never been 
replaced since commissioning. 
 
The filters are backwashed manually, every eight (8) hours, or as required when highly turbid raw 
water is involved. High-pressure air is pumped into the filters, which dislodges the trapped 
materials, which are than flushed away by backwash water.  
 
The water from the clarifiers enters the filter feed channel which runs along the front end of the 
rows of filters. Each filter is fed via two pneumatically –actuated butterfly valves enclosed by weirs 



 32 

in the channel. The weirs provide equal flow distribution to each filter provided they are not 
drowned.  
 

 Channel is 0.62m wide by 1.68m deep at design water level 
 
The filters were originally fitted with float-operated mechanisms to provide slow-start operation 
after backwash and to control filter throughput at a near-constant rate with a constant depth over 
the bed. Those mechanisms are no longer serviceable and operation is completely manual. 
 

1.10.7 Clear Water Channel 

Filtered water collected from each filter is directed along a channel below the filter gallery floor to 
the end of the corridor and then the channel turns around 90 degrees to a room where the 
backwash pumps are located. 
 
Chlorine gas is added as a disinfectant (to eliminate any remaining microbiological agents in the 
water). Soda Ash is used for pH adjustment. Chlorine is dosed into the clear water at some point 
at this channel. The room is mostly enclosed and with no natural or forced ventilation which 